N\

To
The Assistant Engineer(QC B R.Nov2p
Quality Controf Lab., Dygip ECEIVED p7——
.« Vikas Kutir, ITO, New Degpy - ,LEB 0 Yo
Part] = e
D?spatch No --'@-',[—53-'-.}..&&.@_:5._/4_9_2_-5 2 2@};_ ?-:.---_.------_-_ Date: &9 / owj e,
Sub: Testing of CC cubes of mix M 2¢ for772

days Compressiye Strength,
A.L.No. AL-95 /WH/ 4945/EE.

Name of work- EIUS
SH: -Providing and lay

C-5/DUSIB/ 2016-17 /D-1468 Dated. 14.03.2017

ing CC Pavement & remodelling of draing i JJ Basti Eal Gum bad Sadhna
Enclave,
1. Details from Wwhere sample js collected T Site mee LR
2. Name of Circle/Division: “————H/EE-C-5 e e
3. Name of Junior Engineer: Sh. Jiten(;ler K_umar------_-.---_------..---__..--..-_--_____-_-
4. Name of Assistant Engineer: Sh. Raj Kumar Jindai---------------_--_---------------
5. Name of Executive Engineep: Sh. SK. by e RS
6. Name of Contractor/Agency: M/s P.M. Const. e T,
7. Name of Officer collecting sample; AE/JE—____ o e O
8. Date of collection: --------_-.LSIEJ-Q:@.L%_--___-___-_h__.__u__-_-_____
- e R e 3.[.;!43::.:1,?“_1: .............................
10. Required strength: e 200 L L
11. No. of specimen sent for testing: S e LSRRG
12. Size of specimen: PEB M e R
13. Mark of Specimen: -------F._ ________________________________________________
Specimen relating to work mentioned above Is/are sent for testing. It is certified that th sample/
samples marked-—--¥=..___ has/have been taken in my presence which represent--4=0, Uantity
of Works/supply made at site/store.
f 1
Signature of J | Signature of Contractor Signature THicer
In charge of work taking sample @Z/AE) .
Part IT TEST REPORT : <il
No. SE(QCYAE(Lab:. )/2013-18/p- , 24 Date: \y / 7 / / 7?
Test No. St D_a_te:_ 377 T
Date of Receipt: 3., 7 Sy L
Date of testing: 3.7.17

_Conerete Mix: a4 - ®
“ Wt. of specimen
in gms

Days test: >g ,,
Average Strength
(Kg./sq.cm) 7

%
Load Comp. strength
(Tonnes) (Kg./ '
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